Massey Ferguson

1155 TRACTOR 651328
TABLE OF CONTENT Page00-00
Page Title Page Number

CYLINDER BLOCK (SEE NOTE "A" FOR SERIAL NUMBER INFORMATION) 2
CYLINDER BLOCHK (SEE NOTE ""A"™ FOR SERIAL NUMBER INFORMATION) - CYLINDER 5
BLOCK (SEE NOTE "4&4" FOR. SERIAL NUMBER INFORMATION)

FLYWHEEL HOUSIMNG AND ENGIME MOUNTS B
CRAMNKSHAFT, FLYWHEEL AND PISTONS 9
CYLINDER HEAD AND WVALWVES 10
CYLINDER HEAD COWER AND ROCKERSHAFT 13
CAMSHAFT AND TIMING GEAR 14
OIL PAN AND PUMP 17
OIL PUMP 18
LUBRICATION OIL FILTER 21
EMGIMNE GASKET SETS 22
EMGIME GASKET SETS 25
WATER. PUMP AMND FAN 26
COOLING SYSTEM 25
FUEL INJECTION LIMNES 30
INJECTIOCMN PUMP AND INJECTOR 33
FUEL FILTER AMD LINES 34
FUEL FILTERS 37
AUXILIARY DRIVE 38
OIL EREATHER 41
EXHAUST MANIFOLD AMD MUFFLER 42
INTAKE MAMIFOLD AMD AIR CLEAMER 45
FUEL TANKS 46
THROTTLE CONTROLS 49
ELECTRICAL WIRING 50
ALTERMNATOR 54
ALTERNATOR 57
STARTER 58
STARTER SCOLENOID 61
INSTRUMENTS G2
LIGHTING AND WIRING (TRACTORS WITH CAB) 65
LIGHTING AND WIRING (TRACTORS WITHOUT CAB) 66
WARNING LAMP 69
STEERING WHEEL AND COLUMMN 70
HYDROSTATIC STEERIMG FUMP 73
STEERING POWER RACK 74
FROMT SUSPENSION (WIDE ROW CROF) 77
FRONT SUSPENSIOMN (WESTERN) 78
FROMT WHEELS (ROW CROP AND WESTERN) 81
REAR WHEELS (MANUAL ADIUSTABLE) 82
REAR WHEELS (MANUAL ADIUSTABLE) 85
REAR WHEELS (MANUAL ADIUSTABLE) 89
REAR WHEELS (8 RAIL P.AV.T.) 86
CEMTER HOUSING S0
TRANSMISSION HOUSING (8 SPEED AND MULTI-POWER) 93
TRANSMISSION (8 SPEED) o4
TRANSMISSION (MULTI-POWER) 97
GEAR SHIFT LINKAGE (8 SPEED) 98
GEAR SHIFT LINKAGE (MULTI-POWER) 101



Massey Ferguson

1155 TRACTOR

651328

TABLE OF CONTENT
SHIFT LINKAGE (HI AND LOW RANGE)

MULTI-FOWER AND P.T.Q. SHIFT CONTROLS
MULTI-FOWER AND P.T.O. SHIFT WVALVE

P.T.O. CLUTCH AND HIGH AND LOW RAMGE

CLUTCH CONTROLS

CLUTCH AND DISC

POWER. TAKE-OFF GEAR TRAIN

P.T.O SHIELD

POWER. TAKE-OFF SHIFT

DIFFERENTIAL LOCK CONTROLS

DIFFERENTIAL LOCK WVALVE

DIFFERENTIAL (8 TOOTH PINION, 41 TOOTH RING GEAR)
DIFFERENTIAL (8 TOOTH PINION, 41 TOOTH RING GEAR)
DIFFERENTIAL (7 TOOTH PINION, 36 TOOTH RING GEAR)
CIFFERENTIAL (¥ TOOTH PINICN, 36 TOOTH RING GEAR)
REAR AXLE AND BRAKES

BRAKE CONTROLS

BRAKE CYLINDER

OIL COOLER, FILTER AND RADIAL PUMP

HYDRAULIC LINES

HYDRAULIC OIL FILTER

RADIAL HYDRAULIC PUMP

RADIAL PUMP WALVE BODY (REPAIRS)

FRONT HYDRAULIC COVER

CHARGING FUMP

QUADRANT LEVER AND SUPPORT (USED TRACTORS WITH ROCKSHAFT)
QUADRANT LEVER AND SUPPORT (USED ON TRACTORS WITH ROCKSHAFT)
OSCILLATOR DRIVE (USED ON TRACTORS WITH ROCKSHAFT)
CONTROL VALVE

CONTROL COMSOLE, QUADRANT AND RESPONSE ADIUSTERS
CONSOLE (CONTROL CONSOLE) (WESTERN)

REAR LIFT COVER, ROCKSHAFT AND ARMS

DRAFT, POSITION AND FRESSURE CONTROL LINKAGE
DEFTH CONTROL LINKAGE

DEFTH CONTROL LINKAGE

DEFTH CONTROL LINKAGE

AUXILIARY HYDRAULICS

ALXILIARY HYDRAULICS

CONTROL LEVERS

SINGLE AUXILIARY WALVE

DAL AUKILIARY WALWE

CONTROL SPRINGS AMD TOP LINEK

LIFT LINKAGE

ADAPFTER KIT AND RAFID COUFLER

LIFT CYLINDERS AND LIMNES

LIFT CYLINDERS

HEAWY DUTY DRAWBAR

WIDE SWINGING ROLLER DRAWBAR (WESTERN)
FENDERS AND TOOL BOX

FIREWALL, PLATFORM AND BATTERY DOCR (TRACTORS WITHOUT CAB)
FIREWALL, FLATFORM AND BATTERY DOOR

FIREWALL AND BATTERY DOOR (TRACTORS WITH CAB)

102
105
106
109
110
113
114
117
118
121
122
125
129
126
130
133
134
137
138
141
142
145
146
149
150
153
134
157
158
162
166
169
170
173
174
177
178
181
182
185
186
189
190
193
194
197
198
201
202
205
206
209

Page00-00



Massey Ferguson

1155 TRACTOR

651328

TABLE OF CONTENT
FIREWALL AND BATTERY DOOR
HOOD AND GRILLE
HOOD AND GRILLE
SEAT (STANDARD)
SEAT (DELUXE) (USED LATE PRODUCTION)
SEAT (DELUXE) (USED EARLY PRODUCTION)
SEAT SUSPENSION
CAB
FRONT AND REAR WINDOWS
SIDE WINDOWS AND DOORS
CAB AIR CHAMBER
CAB BLOWER
WINDSHIELD WIPER
AIR. CONDITIONING
COMPRESSOR
CAB HEATER
DECALS AND LABELS
PAINT
SAF-T-FRAME AND CANOPY

210
213
214
217
213
221
222
223
226
229
230
233
234
237
238
241
242
2435
246

Page00-00



1155 TRACTOR

CYLINDER BLOCK -8

1964 ooi-|

. ist Print AL H2H MU (Iaaue 1) 10OJTT

Ref 5 Page 5




Massey Ferguson

1155 TRACTOR

651328

CYLINDER BLOCK (SEE NOTE ""A"" FOR SERIAL NUMBER INFORMATION) - CYLINDER BLOCK (SEE NOTE "A"
FOR SERIAL NUMBER INFORMATION)
Qty Description

Item Part Number

527911M91
1896270M91

3 742172M91
4 739693M1
5 1476053X1
1446047M1
376623X1

6 1446987X1
1447002X1

7 1446986X1
1447003X1

8 1476046X1
9 1446988X1
10 735865M1
11 731856M1
12 740613M1
731995M1
739482M1

13 355544X1
363819X1

14 356039X1
15 376621X1
16 731999M1
17 376180X1
18 376196X1
19 731330M1
20 365333X1
21 353883X1
22 1650338M1
23 737465M1
24 737562M1
25 738323M1
26 737629M1
27 737570M1
28 354505X1
29 353434X1
35 737599M1
36 738152M1
38 731647M1
731311M1

41 732044M1
42 353770X1
43 353446X1
44 353916X1
45 740552M91
46 738100M1
50 741694M91
51 1447049M1
50 740057M91
51 1446952M1
55 740990M1
56 353520X1
58 353446X1
60 376573X1

NORFRPEFEPOWOWONNNOGDODOO®OEFEFPF
[eoNe]

=
oo

ORRPNNRRPRENRRPRRPRREPRRRRERERRLRNNG

B
N O

BN
oo

RPRRRPRRLRNPR

10
11
2

Engine Assembly (Perkins No. AV854021723)

Block Assembly (Short) (Perkins No. 21848)

Block Assembly (Stripped) (Perkins No. 94062)

Liner (Perkins No. 31358901)

(B) Bolt (5/8 x 5-1/2" NF, Hex.) (Perkins No. 32181443)
(C) Bolt (Perkins No. 32181439)

Bolt (5/8 x 5" NF, Hex.) (Perkins No. 32166323)

(B) Bolt (1/2 x 2-11/16" NF, Hex.) (Perkins No. 32181435)
(C) Bolt (1/2 x 3-9/16" NF, Hex.) (Order 1446987X1) (Perkins No. 32181437)
(B) Bolt (1/2 x 2-11/16" NF, Hex.) (Perkins No. 32181436)
(C) Bolt (1/2 x 2-11/16" NF, Hex.) (Order 1446986X1) (Perkins No. 32181438)
Washer (41/64 x 1-5/16 x 7/64") (Perkins No. 33121418)
Washer (33/64 x 15/16 x 7/64") (Perkins No. 33117431)
Plug (1-17/64" Cup Type) (Perkins No. 0650563)

Plug (1" Cup Type) (Perkins No. 0650576)

(B) Plug (9/16" Cup Type) (Perkins No. 32412137)

(C) Plug (9/16" Cup Type) (Perkins No. 0650717)

Plug (3/4" Cup Type) (Perkins No. 32417144)

Plug (1" P.T. Sq. Sckt.)

Plug (3/4" - 14 P.T. Sqg. Hd.)

Plug (1/8" P.T. Sq. Hd.)

Plug (2-3/8" Expansion) (Perkins No. 2485742)

Plug (57/64" Cup Type) (Perkins No. 0650664)

Plug (7/8" NF, Hex., Sckt.) (Perkins No. 0650582)
Washer (Perkins No. 0920130)

Plug (13/32" Cup Type) (Perkins No. 0650507)

Plug (1/4" P.T. Hex., Sckt.)

Plug (3/8" NF, Hex.) (Perkins No. 07464514)

Washer, Drain Plug (Perkins No. 0920155)

Bushing, #1 Camshaft (Perkins No. 2511620)

Gasket, Cylinder Head (Perkins No. 36812529)

Stud (9/16" NF x 3-9/16") (Perkins No. 32526509)
Connection, Water Inlet Right Bank (Perkins No. 37748521)
Gasket (Perkins No. 36834127)

Bolt (3/8 x 3-1/2" NF, Hex.) (Perkins No. 0096443)
Washer (3/8" Lock)

Plate, Cylinder Block Top Cover (Perkins No. 37564519)
Gasket (Perkins No. 36851413)

Stud (5/16" NF x 1-1/4") (Perkins No. 0826201)

Stud (5/16 x 1-1/16") (Perkins No. 0826203)

Washer (Perkins No. 36151505)

Washer (5/16" Flat)

Washer (5/16" Lock)

Nut (5/16" NF, Hex.) (Perkins No. 0576002)

Bridge Assembly (Perkins No. 41474016)

Gasket (Perkins No. 32811411)

(B) Housing Assembly, Rear Oil Seal (Perkins No. 41422036)
Seal (Perkins No. 2415391)

(C) Housing Assembly (Order 741694M91) (Perkins No. 41422033)
Seal (Order 1447049M1) (Perkins No. 2415390)

Gasket, Rear Seal Housing to Block

Bolt (5/16 x 1-3/8" NF, Hex.) (Perkins No. 0096201)
Washer (5/16" Lock)

Dowel

(A) - Used Prior To Engine Serial Number

540UA1939, Except 540UA1876 To

540UA1908.

(B) - Used Late Production Engines.

(C) - Used Early Production Engines.

Page5



1155 TRACTOR

2 : CYLINDER BLOCK

1964 108 e

lst Print €51 328 M94 (Issue 1) 10/77

Ref 2 Page 2



Massey Ferguson

1155 TRACTOR

651328

CYLINDER BLOCK (SEE NOTE "A" FOR SERIAL NUMBER INFORMATION)
Item Part Number

g b~ w

13

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
35
36
38

42
43
44
45
46
50
51
55
56
58
60

533635M91
1896324M91
742294M91
739693M1
1476053X1
376623X1
1446987X1
1446986X1
1476046X1
1446988X1
735865M1
731856M1
740613M1
739482M1
355544X1
363819X1
356039X1
376621X1
731999M1
376180X1
376196X1
731330M1
1851764M1
365333X1
353883X1
1650338M1
737465M1
737562M1
738323M1
737629M1
737570M1
354505X1
353434X1
742148M1
742147M1
733741M1
732404M1
353770X1
353446X1
353916X1
740552M91
738100M1
741694M91
1447049M1
740990M1
353520X1
353446X1
376573X1

Qty Description

o o

o

A

~N N

NERRPRPRNRERERNPORRPNNRERANRRERNNRERRERRRERNNOIBNOEBE0NN0®E R

Engine Assembly (Perkins No. AV8-540-22191)

Block Assembly, Short (Perkins No. 22315)

Block Assembly (Stripped) (Perkins No. 94370)

Liner (Perkins No. 31358901)

Bolt (5/8 x 5-1/2" NF, Hex.) (Perkins No. 32181443)
Bolt, Rear Cap (5/8 x 5" NF, Hex.) (Perkins No. 32166323)
Bolt (1/2 x 2-11/16" NF, Hex.) (Perkins No. 32181435)
Bolt (1/2 x 2-11/16" NF, Hex) (Perkins No. 32181436)
Washer (41/64 x 1-5/16 x 7/64") (Perkins No. 33121418)
Washer (33/64 x 15/16 x 7/64") (Perkins No. 33117431)
Plug (1-17/64" Cup Type) (Perkins No. 0650563)

Plug (1" Cup Type) (Perkins No. 0650576)

Plug (9/16" Cup Type) (Perkins No. 32412137)

Plug (3/4" Cup Type) (Perkins No. 32417144)

Plug (1" P.T. Sq. Sckt.)

Plug (3/4" - 14 P.T. Sq. Hd.)

Plug (1/8" P.T. Sq. Hd.)

Plug (2-3/8" Expansion) (Perkins No. 3485742)

Plug (57/64" Cup Type) (Perkins No. 0650664)

Plug (7/8" NF, Hex., Sckt.) (Perkins No. 0650582)
Washer (29/32 x 1-1/8 x 3/32") (Perkins No. 0920130)
Plug (13/32" Cup Type) (Perkins No. 0650507)

Tap (Perkins No. 31419)

Plug (1/4" P.T. Hex., Sckt.)

Plug (3/8" NF, Hex.) (Perkins No. 0746451)

Washer (13/32 x 19/32 x 41/64") (Perkins No. 0920155)
Bushing, #1 Camshaft (Perkins No. 2511620)

Gasket, Cylinder Head (Perkins No. 36812529)

Stud (9/16" NF x 3-9/16") (Perkins No. 32526509)
Connection, Water Inlet Right Bank (Perkins No. 37748521)
Gasket (Perkins No. 36834127)

Bolt (3/8 x 3-1/2" NF, Hex.) (Perkins No. 0096443)
Washer (3/8" Lock)

Plate, Cylinder Block Top Cover (Perkins No. 37533108)
Gasket (Perkins No. 36851413)

Stud (5/16 x 1-5/16" NF) (Perkins No. 0826241)

Stud (5/16 x 15/16" NF) (Perkins No. 0826249)

Washer (5/16" Flat)

Washer (5/16" Lock)

Nut (5/16" NF, Hex.) (Perkins No. 0576002)

Bridge Assembly (Perkins No. 41474016)

Gasket (Perkins No. 32811411)

Housing Assembly, Rear Oil Seal (Perkins No. 41422036)
Seal (Perkins No. 2415391)

Gasket, Rear Seal Housing To Block (Perkins No. 36817156)
Bolt (5/16 x 1-1/8" NF, Hex.) (Perkins No. 0096201)
Washer (5/16" Lock)

Dowel

(A) - Used Engine Serial Number

540UA1876 To 540UA1908 And 540UA1939 And

up.

Page2



